



TEXTILE LABORATORY SERVICES LIMITED

Wira House, West Park Ring Road, LEEDS, LS16 6QL
Tel: +44(0)113 2395230 Company number 9537454 registered in England & Wales. Email: TLS@btg.co.uk



The test report shall not be reproduced except in full, without written approval of the laboratory

TEST CERTIFICATE

This certificate confirms that the

Foam Grade: OV 5075

Ref. No: 131015

Date tested: 12/11/2015

Certificate number: 50999-2

Supplied by:
Vita Cellular Foams (UK) Limited
Block Plant
Oldham Road
Middelton, Manchester
M24 2DB.

**The foam meets the requirements of Schedule 1 Part 1 of the Furniture and Furnishings (Fire)
(Safety) Regulations 1988 (as amended) S.I. No. 1324.**